

PRI Construction Materials Technologies LLC

6412 Badger Drive Tampa, FL 33610 813.621.5777 https://www.pri-group.com/

Validation Results

Report for: Manny Oyola, Jr

Eagle Roofing Products Florida LLC

1575 E C 470

Sumterville, FL 33585

Product Name: Capistrano concrete roof tile

Batch/Lot ID: FL 09 07 22 17:18

Sampling: PRI-CMT Project No.: 111C0011

Date(s) Tested: Oct. 24, 2022-Dec. 19, 2022

Certification: FM 4473, Class 4 **Results Summary:** See results table

Validation Summary: Product was subjected to Surveillance testing in accordance with the PRI Validation

Program for Building Products. Refer to results below.

Result of Testing:

Property	Test Method	Result	Requirement
Hail Impact Resistance [Pass/Fail] 1 specimen; 3ft by 3 ft min. test deck Test for Class 4 compliance	FM 4473		
As Constructed Test for Class 4 compliance 2in nominal ice ball diameter 0.135lb nominal ice ball mass 117ft/sec ice ball speed 29.5ft-lb impact kinetic energy		Pass	The test specimen shall show no signs of visible cracking or breakage

111C0010

The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies, LLC. assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report



PRI Construction Materials Technologies LLC

6412 Badger Drive Tampa, FL 33610 813.621.5777 https://www.pri-group.com/

Validation Results

Report for: Manny Oyola, Jr

Eagle Roofing Products Florida LLC

1575 E C 470

Sumterville, FL 33585

Product Name: Malibu concrete roof tile

Batch/Lot ID: FL 07 21022 13:44

Sampling: PRI-CMT Project No.: 111C0010

Date(s) Tested: Oct. 24, 2022-Dec. 19, 2022

Certification: FM 4473, Class 4 **Results Summary:** See results table

Validation Summary: Product was subjected to Surveillance testing in accordance with the PRI Validation

Program for Building Products. Refer to results below.

Result of Testing:

Property	Test Method	Result	Requirement
Hail Impact Resistance [Pass/Fail] 1 specimen; 3ft by 3 ft min. test deck Test for Class 4 compliance	FM 4473		
As Constructed Test for Class 4 compliance 2in nominal ice ball diameter 0.135lb nominal ice ball mass 117ft/sec ice ball speed 29.5ft-lb impact kinetic energy		Pass	The test specimen shall show no signs of visible cracking or breakage

111C0010

The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies, LLC. assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report



PRI Construction Materials Technologies LLC

6412 Badger Drive Tampa, FL 33610 813.621.5777 https://www.pri-group.com/

Validation Results

Report for: Manny Oyola, Jr

Eagle Roofing Products Florida LLC

1575 E C 470

Sumterville, FL 33585

Product Name: Bel Air concrete roof tile

Batch/Lot ID: FL 10 06 01:02

Sampling: PRI-CMT Project No.: 111C0009

Date(s) Tested: Oct. 24, 2022-Dec. 19, 2022

Certification: FM 4473, Class 4 **Results Summary:** See results table

Validation Summary: Product was subjected to Surveillance testing in accordance with the PRI Validation

Program for Building Products. Refer to results below.

Result of Testing:

Property	Test Method	Result	Requirement
Hail Impact Resistance [Pass/Fail] 1 specimen; 3ft by 3 ft min. test deck Test for Class 4 compliance	FM 4473		
As Constructed Test for Class 4 compliance 2in nominal ice ball diameter 0.135lb nominal ice ball mass 117ft/sec ice ball speed 29.5ft-lb impact kinetic energy		Pass	The test specimen shall show no signs of visible cracking or breakage

111C0009

The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies, LLC. assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report